10.Unit of driving chain of output shaft

No.

o

N T = S e

11
12

code
6—77011

GB1243.1-83

6-77101
6.77-104
GB896-86
6-77011
GB5787-86
6-77102
6-77103
6.77.013
GB97.2-85
GB93-87

Name

Welded parts tetween back cover of ¢
Chain 10A-1 = 56
Small chain wheel

Limit gasket

Split retainer 9

Welded parts of outer cover
Bolt M8 x 12

Connecting bolt

Big chain wheel

Assermble of hand wheel
Washer 12

Washer 12

6-77001

1ain box and supporting frame

2

\ZRDIFD. 4

7
4

> P DI

quantity

1

CONTENTS

1.Unit of resistant force bar with L triangle adjusting block 6.73A.001---+- 1

2.Unit of banking machine 6.89.001
wCD: Om —N:Q €j®m~ OIWOIOO_ ...................................... G e e aoae, b

4 Unit of knife of rotary cultivation for left and right ditching 6-81.001-- S

5.Unit of plough with grid 6-88.001--

6.Unit of plough for deep rotary cultivation G=T6001 -+ cemrreomnrmremnsernennnnee 8
7.Unit of hoe with hexagram cylinder for rotary cultivation 6-72A.001-----10
§.Unit of rotary cultivation tractor 6=72001:-:--srrereerriremmmeemmemereseeee 12

(1)Assemble parts of knife for left and right rotary cultivation 6-72011----- 14
(2)Assemble parts of flexible shaft for rotary cultivation tractor 6-72015---- 15

(3)Assemble parts of - fixed fender 6-72021

Assemble parts of back rubble fender 6-72023---

(4)Assemble of gearbox 6-72016
(5)Assemble of left movable fender 6-72012

Assemble of right movable fender 6-72022:::+-wreweeesmrmemrerrreeeee 20

9.Unit of tail wheel 6-33001

10.Unit of driving chain of output shaft 6-77001----




| 0L = STT x 01 og €l
i 0 doUse m |
l AR ] il
! 1s o rivte-9 8
i HEous J3ino o sjaed pepie cloge-9 L
I Cl dausep L8-£699 9
1 M310s Jo s1red pappm €10€€-9 S
I Hoddns [99ym [1e} jo siied pappm C10-£€9 14
I [SoUMm. 1B} JO o[quassy 110€€-9 3
I [9e 4 J1e} jOo 1jeys sio) foite-9 z
i ST'T x Ol InN 98—-1419d9 !

2P0D

L00EE-9  [93YM [Ie} Jo HuN'6



(5)Assemble of left movable fender
Assemble of right movable fender

No.

[8S]

© 0 N N U AW

10
11
12
13

code
6-72021-101
6-72021-104
6.72.021.03
GB5783-86
6-72023.01
6-72023-102
6-72023.02
6-72023-101
6-72023-104
GB6177-86
6-72023-103
6-72021-103
GB882-86

6-72021
6-72023

Name

Rubber baffle (middle)
Adjusting plate

Welded parts of fender
Screw M6 x 12

Welded parts of linker (1)
Elastic pin

Welded parts of linker (1)
Rubber plate

Supporting gasket
Hexagram nut M6

Pin shaft of linker

Elastic pin

Pin shaft B8 = 30

quantity
2

1. Unit of resistant force bar with L triangle adjusting block 6.73A.001

No.

A= B = WV, B~ OS I 8]

o

code
6-73A.012
GB5783-86
GB6170-86
6-73A.011
6-73A.013
6-73A.014
6-73A.101
6-73A.015
6-34.103
GB882-86

Name

Assemble of hanging and connecting frame

Bolt M12 x 45

Nut M12

Assemble of connecting lever

Assemble of connecting frame for supporting
Assemble of fixed screw

Supporting lever

Assemble of resistant force adjusting block

Elastic split pin

Pin shaft B10 x 35

quantity

1

4
4



I Mauds Bunsnipe jo sjied paplop £5068-9  TC

I 81 x ¢ uid 11dg 98-16dH T

A I M3Ids W 701-C10'68—9 0T

14 8 JIaysem L8-€6dD 6l

14 S NN 98-0L19dD 81

14 0T x 8N M8 UNS I9UN0Y S8-618dD LI

I ored Julfy o[ 10j defd uoISUSIXY 01'68-9 91

I ojerd 3ulfry Yof Jo sired poprom r1068-9 Sl

I suy Yo jo 199 Burpaoddng 6S0'68-9 v

I Ma1ds Bunsnipe jo syred papy Sl0'68-9 ¢l

I 19a9] dunoddns Bur[iy 1SR vs0'68-9 Tl

14 ) 9N Inu A[pIanng 88-79dD 11

i 9 JIaysem 8-T'L6dd 01

oo 4 0T x 9N MaI13S peay-ued ¢8-818dH 6
£ i I dn 3urry ysu jo serd uorIsueIxXy 101°68-9 8
1 oreld 3ul(iy 14su jo syred pappgm €1068-9 L

o I IoA9] Buims Jo spied papam 150°68-9 9
@@/_0 I 1S90 apeds Jo }Ied C10°68-9 S
- = P b 9 JoUsepm L8-€68D ¥

). 2 14 9N NN 98-0L19dD €

‘ 14 01 x 9N MaIds 3UNs I9UN0YH ¢8-618d9 ¢

1 opeds jo sjied papm 11068—-9 [

&) i Anuenb ElIAN] 9p0od  "ON

100'68'9 duiyoew Bupjueq jo yun'g



(4)Assemble of gearbox

No.

— L R A D W —

_—

§

— it
[C =l =) N, R~ OS I NS )

code
6-72016-103
6-72016-105
6—72016-112
GB6181-86
GB91-86
GB9872.1-88
6-72.016.06
6-72016-106

6-72016-104

6-72016-109
6-72016-102
GB276-94
6-72016-108
6-72016-107
6-72016-101
6-72016-110
6-72016-111
GB1243.1-83
GB276-94
GB6177-86
GB9877.1-88
GB894.2-86
6-72.036.04
GB6177-86
6.72.016.07
6.72.016.01
GB276-94
GB5787-86
GB5787-86
GB893.1-86
6-72016.02
GB5787-86
6-72016.03
6-72016.05
GB3452.1-92

6-72016

Name

Spring

Fork arm

Block

Slot nut M10

Split pin 2 x 20

Born frame oil sealing (F) B20 x 35 x 7D
Welded parts of flexible shaft fixed frame
Dust proof cover

Bearing stand

Oil filling plug

Paper gasket (1)

Rolling bearing 6104

Teeth clutch

Input shaft

Paper gasket (1)

Actlive chain

Sheath gasket

Chain 10A-1 x 64

Rolling bearing 6204

Nut M6

Born frame oil sealing (F) B20 x 40 x 7D
Retainer 20

Welded parts of right housing
Nut M10

Welded parts of knife

Welded parts of plough knife shaft
Rolling bearing 6206

Bolt M10 = [5

Bolt M6 = 20

Retainer 62

Assemble of oil sealing

Bolt M6 x 15

Welded parts of left housing
Welded parts of fork

O-seal ring 6.9 x 1.8G

guantity

—

—_— e

o
~

IO L2 L2 PO == = LD = =

o ™
=
S =

o

N W

17

22

20

21



.N.—

ft
v

4
Amuenb

awelj [9dUym pue] jo siied papm
[@oym pue] Jo siied papm
Ioyse m

0¢ x $'z uid ds

JwepN

110°08-9
¢10°08-9
901°08-9
98-164dD

9p0d

N N <

‘ON

100-08-9 [99YM puel jO HuN'g



(3)Assemble parts of fixed fender 6-72012 4.Unit of knife of rotary cultivation for left and right ditching 6-81.001
Assemble parts of back rubble fender  6-72022
No. code N amce quantity
I GB6177-86 Iexagram nut M6 18
2 6-72012-109 Press plate (1) 2
3 6-72012-110 Front plastic fender 2
4 GB5787-%6 Bolt M6 x 12 18
5 6.72.012-01 Welded parts of left movable sub-plate 1
6 6—72012.02 Welded parts of left movable main plate 1
7 6—72022.02 Welded parts of right movable main plate 1
8 6—72022.01 Welded parts of right movable sub—plate 1
9 GB879-86 Spring cylinder pin 2 x 20 2
10 6—72022-101 Back plastic fender 2
11 GB6170.86 Nut 2
12 6-72012-107 Sheath 2
13 6-72012-103 Spring 2 No. code Name quantity
14 6-72012-104 Link shaft 2 1 6-81.051 Welded parts of sheath for knife seat 2
15 6—72012-106 Supporting plate 2 2 6-81.001-104  Left knife (1) 3
16 6—72012-105 Limit plate 2 3 6-81.001-102  Pin shaft 2
17 6-72012-107 Press plate (1) 2 4 GB5783-86 Bolt M10 x 20 8
5 GB6170-86 Nut M10 8
6  GB93-87 Washer 10 8
7  6-81.001-103  Elastic split pin B
8  6-81.001-101  Left knife (1) 1
9 6-81.001-101  Right knife (II) 1
10 6-81.002.102 Right (1) 3
16 - 5.




= 6] % 0w

I pus a[ppiw jo sued poppM  910'88-9  0F
O p Pu3 jo sited papppg S10'88-9  6f
[ pu3 jo ajerd 3urosuuod taddp P01'88-9 8¢
~ Bunsnipe pus jo ale[d 9[qBAOW  901'S8-9 /¢
0 ~ wae Bunsnipe pusd yof jo sited poppM  pI0'SS-9  9¢
¢ s
— \ ¥ urd jrds onsely  G01'88-9 <€
o — [ uue Sunsnipe pus 1ysu jo sped popppm €10°88-9  be
‘m'lu. | yanoid 10 joedwl 3oBQ JO A[qUIISSY 020'88-9  ¢¢
- ) | Oy x 8 uld Iapurd)  98-611g9 ¢
: 1 D _ usnoid Jo ¥o0[q ssa1d  L01'88-9  IE
m [ Cl Iaysem L8-¢6dDH  0f
= [ CTIN N 98-0L1999 6T
-mmm. [ uonempow spnjridwe jo djerd jrury 601'88-9 8T
14 8 JIausep L8-E6dD LT
@ 14 8 NN 98-0L19dD 9T
s SI x 8N Mod 98-18.6dD ST
I uone[npour apnjrjdure 10j Jaad[ afpuey Jo sped papppy 77088-9  bT
I 1sod ysnord jo sjied peppom 120'88-9 €T
C uoneannd jo ydep Ioj maios jo spred pappp £¢0'88-9 CC
[ OIN 1nu jojs weidexay 98-0819gD [T
~ | 0l Jaysepm 685695 0T
[ uoneAnnd apis Ioj uorisod paxyy jo sued pappy Y20'88-9 61
[ uid 0I1'88-9 81
[ uoneAnnd apis Ioj sunsnipe uonisod jo syred pappm GT0'88-9 LI
I Jurids uo01s10} SSal ] Z11°'88-9 91
¢ 07 x ¢ uid jds 98-16dH Gl
[ urd Ispurj4d popunol-—Iueg €1rg8-9 i
[ wesq [edriIon 1J91 jo sjred papy c10'88-9 €I
I wesq [edndoA Y3 jo spied paplop 920°'88-9 Tl
14 uid ureaq [eorIaA €01°'88-9 I
S uid 311ds onsey c01'88-9 01
1 91 x ¢ ud dg  98-1649 9 | owely Burosuuod pue Suiduey jo siied popPM 110°88-9 6
1 9 BUSBAL  98-1'L6dD G « z Buuds  101'88-9 8
: ] ¢ S9 x TIIN 1od 98-18L59D L
I Teds] Qo Boo] WI-SI0CE-8 ¥ _ usnord Jo syied pojAR|  L10'88-9 9
I 01 < 9N NOg 98-€8L5D € 4 9 JouseM - [8-€68D ¢
i 14 9N IMN 98-0L199H 14
[ I9A9] [Ind 3Ious Jo sjred papea  TOSIOTL9 T b 7T x 9N ma10s sdIiud  $8—6184D €
[ 10)ex) UONEANI Aol Joj odid PUe JeUs SIQIXA Jo AQUISY  [0-S10'TLD | [ pu3 Ispun Junoouuod pue Surduey jo sired poppm 610'88-9 ¢
1 uorempow apnyydute oj jjeys ummpuad Jo sied pappm 810°88-9 |
Ajmuenb QuIEeN 9pod> ON Anuenb aureN apod “ON

G1L02£-9 J0jor1} UoneARND Aiejol Jo) yeys 8jqixa) Jo sued ajquiassy/(Z) £00'88-9 PuUB yum ybnoid jo wun'g



(1)Assemble parts of knife for left and right rotary cultivation 6-72011

No. code
6-72011-104
GB5783-86
6-72011-105
6-72011-01
6-72011-103
GB93-87
GB6170—-86
6-72011-02
6-72011-101
GB6170-86
GB93-87
GB5783-86
6.72.011-102
GB882-86

O XX N O L s W N -

_— e e
A W O = O

Name quantity
Left knife 5
Bolt M10 x 20 14
Bend knife (1) 2
Welded parts of sub-sheath for rotary cultivation 2
Bend knife (1) 2
Washer 10 14
Nut M 10 14
Welded parts of main sleeve for rotary cultivation knife 2
Right Kknife 5
Nut M8 6
Washer 8 6
Bolt M8 x 20 6
Elastic split pin 4
Shaft pin B10 x 45 4

14 15 16

13

12

98765432

—_—



I oJTuY puaq apIs 131y 901°9L-9 11

| oJiuy JUSLL d0J jeas Jo siied papom ¢l09.=9 0Ol

! : QJIUY pudq opIs o] SOL9L-9 6

= C ieays auu] v01'9L-9 8
, w’/mlm. — | oIuy 1JoI 10§ 1eds Jo syied papom voreL-9 L
€ ud Jupds onsery €01'9L-9 9

= 4 utd papunol-Tuss O 9L=9 ¢
i 3l 01 1oysem OInSe[y L8-t6dd Vv

{ 81 OIIN IMN 98-0L19dD €

81 ST x OIN od 98-€8LSdD T

- 91 [ouueyd JUSTed)s 10j afiuy puayg 1019.-9 1

Amnuenb AWEN 3pod ‘ON

L009/-9 uoneAnno Arejos desp Joj ybnoid jo nun-9



8.Unit of rotary cultivation tractor 6-72001

No. code Name quantity

| 6-72015 Assemble of flexible shafl for rotary cultivation tractor 1

2 GB5780-86 Bolt M10 = 85 3 .
3 GB97.1-85 Washer 10 10

4 6-72013.02 Assemble of screw locking 1 |
5 672013 Welded parts of hanging and connecting frame | ¥
6 GB93-87 Washer 10 S

7 GB6170-86 Nut MI10 5

8 6-72016 Assemble of gearbox for rotary cultivation tractor |

9 6-72014 Welded parts of main beam |

10 6-72101 Fixed seat |

11 6-72017 Assemble of knob : |

12 6-72022 Asscmble of right movable fender |

13 6-72018 Welded parts of tail wheel frame I

14 6-72020 Assemble of screw locking (1) 2

15 6-72019 Assemble of screw locking (1) |

16 6-33001 Unit of tail wheel |

17 6.72-102 Spring |

18 GB3783-86 Bolt M § x 20 4

19 GB6170-80 Nut M8 4

20 GBY97.1-86 Washer 8 4

21 GBY3-87  Washer 8 8

22 GB97.1-86 Washer 8 4 ,
23 GB62-88  Bullerfly nut M8 4 4
24 6-72012 Assemble of left movable fender |

25 6-72021 Assemble of fixed fender I y
26 6-72011-102 Elastic slit pin 4

27 GB5780-86 Bolt M10 x 75 2

28 6-72011 Assemble of left and right rotary cultivation knife | ,
29  GB882-86  Shaft pin Bl0 x 45 4



© © O

— &N AN N -

o o0 O

8

UONeAT)ND A18101 1J] 10 1JeyS dJiuy Jo sjied papRm
aJruy Y3y

uid J1jds onsery

uld

UOTIBAT[NY AI8101 1J9] 10 1JeyS ajiuy Jo siied papm
oy 1Yor]

01 Jaysem Jundg

OIN MmN

ST x 01N od

Ajnjuenb JuwieN

O—.

clo'veL-9
CLLVTL=9
€01°'VZL-9
wI'veL-9
110°VTL-9
[01"VCL~9
L8-€6dD
L8-0L19dD

98-¢8L5dD |
9p0od "ON

N+ wn O >~ 00 O

[}

L00'Y2.-9 uoneAind Asejos 104 1apuljAd weibexay yum aoy jo lun'z



